HP150 Propane Construction Heater UT-65046 - Exploded View




Ref# Part#

1

0o 9 N W B W N

O

10

11
12

13

14
15
16
17
18

19

20
21
22
23
24
25
26
27
28
29
30
31
32
33
34
35
36

0052944
0108601
0052945

0108603
0052932
0108604

A0108605
0108632

0108608
0108609
0053124
0052933
0108610

0114518
0108612
0052938
0108637
0052923
0108641
0052949
0108613
0052914
0108614
0108615
0108645
0108616
0108617
0053123
0052949
0108618

Description
SCREW-#10-16 x 1/2

HANDLE
SHELL- Upper
SHIELD- Heat

SCREW- Handle #10-16 x 3/4"

COMBUSTION CHAMBER
NUT- 14mm
SENSOR- Flame

SCREW- #6-32 x 3/8"

SCREW- #10-16 x 3/8"

ASSY. NOZZLE
SCREW- #8-18 x 3/8"

SCREW-#10-16 x 1/2

FAN
MOTOR
GUARD- Fan
PLUG- Spark
CABLE- Ignition

SCREW-#8-18 x 1/4"

SCREW-#8-32 x 1/4"
BRACKET- Motor
BUMPER- Rubber

SHELL- Lower
BUSHING- Snap
BUSHING- Shorty
NUT- Hex Jam
RELAY
NUT- Clip
TUBE- Fuel

SCREW- #6-20 x 7/8"

SCREW- #8-15 x 1/2"
CONTROL D.S.I.

SOLENOID VALVE

COVER- Side
NUT- 1/4-20
LOWER SHELL CRADLE

Qty

—_—

—_
(o)

—_— = ek

—_— AN N = = NN =N = NN W=D =N

Context Note

Standard Hardware Item.
Available Locally.

Standard Hardware Item.
Available Locally.

Standard Hardware Item.
Available Locally.

Standard Hardware Item.
Available Locally.

Standard Hardware Item.
Available Locally.

Standard Hardware Item.
Available Locally.



Ref# Part#

37
38
39
40
41
42
43
44
45
46
47
48

0108644
0108642
0108643
0052913
0108622
0108626
0108627
0108628
0108629
0108630
0108631
0108633

0108634

0108635
0108636
0052903

Description
BASE
SWITCH- On/Off
BOLT- 1/4-20 x 3/8"
BUSHING- Strain Relief
CORD- Power
CAP- Sleeve
BOARD- Terminal
AIR SWITCH
SCREW- #4-40 x 3/4"
NUT- #4-40
BRACKET- Air Switch
VALVE- Shut-Off LP Gas

REGULATOR AND HOSE ASSY.

(Not Shown)

REGULATOR VALVE (Not

Shown)

HOSE ASSY. (Not Shown)
THERMOSTAT- Hang-up (Not

Shown) (Optional)

—_—

Context Note



HP150 Propane Construction Heater UT-65046 - Wiring Diagram

FLAME SENSOR

. BLACK r, SOLENOID
o ——— c VALVE
,/_\‘7

WHITE
MOTOR }——4
AIR k "
S SWITCH b
-
SPARK PLUG z gl
| z BLACK
ﬂ m
IDIRECT SPARK SYSTEM!
P :
ed o z
TERMINAL BOARD g% § 22 g 2cw wa!
ripnor sTigiegsss)
to | 43 2| v 52 & SSE
I S Sl = =
JUULTRCED U ) l
RED ON/OFF
SWITCH
I L e rd POWER CORD
. |
PN BLACK 4 ."‘_ .'1
N 2

BLACK

Rendered by LeadVenture, Inc.



